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1. GENERAL INFORMATION
1.1. PRODUCT DESCRIPTION

Applicant VONINO ELECTRONICS LIMITED

Address Vonino Electronics (HK) Limited #1109, 11/F, Kowloon Center 33 Ashley Road,
Tsim Sha Tsui, Kowloon, Hong Kong

Manufacturer VONINO ELECTRONICS LIMITED

Address Vonino Electronics (HK) Limited #1109, 11/F, Kowloon Center 33 Ashley Road ,
Tsim Sha Tsui, Kowloon, Hong Kong

Factory Guangdong Homecare High-Technology Co., Ltd

Address Guangdong homecare high-tech industrial park, wuliting, puzhai town, fengshun

county, meizhou city, guangdong province

Product Designation

Smart phone

Brand Name

\Vonino

Test Model

JAX M

Date of test

Feb. 27, 2019~Mar. 01, 2019

Deviation

None

Condition of Test Sample

Normal

Report Template

AGCRT-US-BGN/RF

We hereby certify that:

The above equipment was tested by Attestation of Global Compliance(Shenzhen) Co., Ltd. The test data, data
evaluation, test procedures, and equipment configurations shown in this report were made in accordance with
the procedures given in ANSI C63.10 (2013) and the energy emitted by the sample EUT tested as described
in this report is in compliance with requirement of FCC Part 15 Rules requirement.

The test results of this report relate only to the tested sample identified in this report.

Tested By Jgﬂ ;_C
Jeast Zhan(Zhan jiangdong) Mar. 01, 2019
Reviewed By BM XNe
Bart Xie(Xie Xiaobin) Mar. 12, 2019
Approved By F,v.m% s
Forrest Lei(Lei Yonggang) Mar. 12, 2019

Authorized Officer
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2. GENERAL INFORMATION

2.1. PRODUCT DESCRIPTION

The EUT is designed as “MOBILE PHONE ”. It is designed by way of utilizing the DSSS and OFDM
technology to achieve the system operation.

A major technical description of EUT is described as following

Operation Frequency 2.412 GHz~2.462GHz

IEEE 802.11b:13.65dBm, IEEE 802.119:11.28dBm;

Output Power
P IEEE 802.11n(20):11.28dBm,IEEE 802.11n(40):8.89dBm

Modulation DSSS(DBPSK/DQPSK/CCK);OFDM(BPSK/QPSK/16-QAM/64-QAM)
Number of channels 11 Channels (IEEE802.11b/g/n20)& 7 Channels (IEEE802.11n40)
Hardware Version Y393B_MB_V2

Software Version Y393B16.YBT.V51B10.EU.16+1.8.1.G0.vV01.01.20181228

Antenna Designation PIFA Antenna

Antenna Gain 1.0dBi

Power Supply DC3.7V by Built-in Li-ion Battery
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2.2. TABLE OF CARRIER FREQUENCYS

Frequency Band Channel Number Frequency

2412 MHZ

2417 MHZ

2422 MHZ

2427 MHZ

2432 MHZ

2400~2483.5MHZ 2437 MHZ

2442 MHZ

2447 MHZ

O (0N OO |d|W[N|F

2452 MHZ

2457 MHZ

=
o

11 2462 MHZ

Note: For 20MHZ bandwidth system use Channel 1 to Channel 11
For 802.11n 40MHZ bandwidth system use Channel 3 to Channel 9.
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2.3. IEEE 802.11N MODULATION SCHEME
Data
MCS i NCBPS NDBPS rate(Mbps)
Index Nss | Modulation R NBPSC 800nsGl
20MHz | 40MHz | 20MHz | 40MHz | 20MHz | 40MHz
0 1 BPSK 1/2 1 52 108 26 54 6.5 135
1 1 QPSK 1/2 2 104 216 52 108 13.0 27.0
2 1 QPSK 3/4 2 104 216 78 162 19.5 40.5
3 1 16-QAM 1/2 4 208 432 104 216 26.0 54.0
4 1 16-QAM 3/4 4 208 432 156 324 39.0 81.0
5 1 64-QAM 2/3 6 312 648 208 432 52.0 108.0
6 1 64-QAM 3/4 6 312 648 234 489 58.5 121.5
7 1 64-QAM 5/6 6 312 648 260 540 65.0 135.0
Symbol Explanation
NSS Number of spatial streams
R Code rate
NBPSC Number of coded bits per single carrier
NCBPS Number of coded bits per symbol
NDBPS Number of data bits per symbol
Gl Guard interval

2.4. RELATED SUBMITTAL(S) / GRANT (S)
This submittal(s) (test report) is intended for FCC ID: 2AOGVJAXMV50JM filing to comply with the FCC Part

15 requirements.
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2.5. TEST METHODOLOGY

Both conducted and radiated testing was performed according to the procedures in ANSI C63.10 (2013).
Radiated testing was performed at an antenna to EUT distance 3 meters.

Others testing (listed at item 5.3) was performed according to the procedures in FCC Part 15.247 rules KDB
558074 D01 DTS Meas Guidance v05.

2.6. SPECIAL ACCESSORIES
Refer to section 5.2.

2.7. EQUIPMENT MODIFICATIONS
Not available for this EUT intended for grant.
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3. MEASUREMENT UNCERTAINTY

Test DALSESIEIENE Notes
Uncertainty

Transmitter power conducted +0.57 dB (1)
Transmitter power Radiated +2.20 dB ()
Conducted spurious emission 9KHz-40 GHz +2.20 dB (1)
Occupied Bandwidth +0.01ppm (1)
Radiated Emission 30~1000MHz 1+4.10dB (D)
Radiated Emission Above 1GHz +4.32dB (1)
Conducted Disturbance0.15~30MHz +3.20dB ()

Note: This uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence

level using a coverage factor of k=2.
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4. DESCRIPTION OF TEST MODES

NO. TEST MODE DESCRIPTION
1 Low channel TX
2 Middle channel TX
3 High channel TX
4 Normal operating
Note:

Transmit by 802.11b with Date rate (1/2/5.5/11)

Transmit by 802.11g with Date rate (6/9/12/18/24/36/48/54)

Transmit by 802.11n (20MHz) with Date rate (6.5/13/19.5/26/39/52/58.5/65)
Transmit by 802.11n (40MHz) with Date rate (13.5/27/40.5/54/81/108/121.5/135)

Note:

1. The EUT has been set to operate continuously on the lowest, middle and highest operation frequency
Individually, and the eut is operating at its maximum duty cycle>or equal 98%

2. All modes under which configure applicable have been tested and the worst mode test data recording
in the test report, if no other mode data.

3. For Radiated Emission, 3axis were chosen for testing for each applicable mode.
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5 SYSTEM TEST CONFIGURATION
5.1. CONFIGURATION OF EUT SYSTEM

Configure:

EUT

Accessory

5.2. EQUIPMENT USED IN EUT SYSTEM

Page 12 of 50

Item Equipment Model No. ID or Specification Remark
1 Smart phone JAX'M 2A0GVIAXMV50IM EUT
2 Adapter TPA-97070070VM DC 5.0V 1A Accessory
3 Battery V50IM DC3.7V/ 2150mAh Accessory
4 USB N/A N/A Accessory
Note: All the accessories have been used during the test in conduction emission test.
5.3. SUMMARY OF TEST RESULTS
FCC RULES DESCRIPTION OF TEST RESULT
815.247 Output Power Compliant
§15.247 6 dB Bandwidth Compliant
8§15.247 Conducted Spurious Emission Compliant
§15.247 Maximum Conducted Output Power SPECTRAL Density Compliant
§15.209 Radiated Emission Compliant
§15.247 Band Edges Compliant
§15.207 Line Conduction Emission Compliant
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Test Site Attestation of Global Compliance (Shenzhen) Co., Ltd
LaeEiien 1-2/F, Building 19, Junfeng Industrial Park, Chongqing Road, Heping Community,
Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
Designation Number | CN1259
A2LA Cert. No. 5054.02

Description

Attestation of Global Compliance(Shenzhen) Co., Ltd is accredited by A2LA

ALL TEST EQUIPMENT LIST

Equipment Manufacturer Model S/N Cal. Date Cal. Due
TEST RECEIVER R&S ESCI 10096 Jun. 12, 2018 Jun. 11, 2019
EXA Signal Aglient N9O10A MY53470504 | Dec. 20,2018 | Dec. 19, 2019
Analyzer
Power sensor Aglient U2021XA MY54110007 Sep. 20, 2018 Sep. 19, 2019
2.4GHz Fliter Micro-tronics 087 N/A Jun. 12, 2018 Jun. 11, 2019
Attenuator We(':”O"’:ghe' 58-30-33 N/A Jun. 12,2018 | Jun. 11, 2019
Horn antenna SCHV(V:'?(RZBE BBHA 9170 #768 Sep. 21, 2017 Sep. 20, 2020
Active loop antenna
(9K-30MH?z) ZHINAN ZN30900C 18051 Jun. 14, 2018 Jun. 13, 2020
Double-Ridged ETS
Waveguide Horn LINDGREN 3117 00034609 May. 26, 2018 May. 25, 2020
Broadband ETS
Preamplifier LINDGREN 3117PA 00225134 Oct. 25, 2018 Oct. 24, 2019
ANTENNA SCHV&RZBE VULB9168 D69250 Sep. 28,2017 | Sep. 27, 2019
Horn Ant
(18G-40GHz) Schwarzbeck BBHA 9170 / Mar.01,2018 | Feb. 28, 2020
Horn Ant QWH_SL 18 40
(18G-40GHz) ETS K SG / Mar.01,2018 Feb. 28, 2020
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7. OUTPUT POWER
7.1. MEASUREMENT PROCEDURE
For max average conducted output power test:

1. Connect EUT RF output port to power probe through an RF attenuator.
2. Connect the power probe to the PC.

3. Set the EUT Work on the top, the middle and the bottom operation frequency individually.
4. Record the maximum power from the software.

Note : The EUT was tested according to KDB 558074 for compliance to FCC 47CFR 15.247 requirements.

7.2. TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)

AVERAGE POWER SETUP

EUT Attenuator Power Sensor PC




7.3. LIMITS AND MEASUREMENT RESULT
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TEST ITEM OUTPUT POWER
TEST MODE 802.11b with data rate 1
Frequency Average Power Applicable Limits _
Pass or Fail
(GHz) (dBm) (dBm)
2.437 13.62 30 Pass
TEST ITEM OUTPUT POWER
TEST MODE 802.11g with data rate 6
Frequency Average Power Applicable Limits _
Pass or Fail
(GHz) (dBm) (dBm)
2.412 9.44 30 Pass
2.462 11.28 30 Pass
TEST ITEM OUTPUT POWER
TEST MODE 802.11n 20 with data rate 6.5
Frequency Average Power Applicable Limits _
Pass or Fail
(GHz) (dBm) (dBm)
2.412 9.40 30 Pass
2.462 11.23 30 Pass
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TEST ITEM OUTPUT POWER
TEST MODE 802.11n 40 with data rate 13.5
Fr(igtlezr)]cy Averzjggrﬁ)ower Applliztélri)lelts Pass or Fail
2.422 8.69 30 Pass
2.437 8.84 30 Pass
2.452 8.89 30 Pass
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8. 6dB BANDWIDTH
8.1. MEASUREMENT PROCEDURE

1. Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator
2. Set the EUT Work on the top, the middle and the bottom operation frequency individually.

3. Set SPA Centre Frequency = Operation Frequency, RBW= 100 KHz, VBW =3 X RBW.
4, Set SPA Trace 1 Max hold, then View.

Note: The EUT was tested according to KDB 558074 for compliance to FCC 47CFR 15.247 requirements.

8.2. TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)

Spectrum Analyzer

e

T

RF Cable
EUT
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8.3. LIMITS AND MEASUREMENT RESULTS

Mode Channel 6dB Bandwidth [MHZ] Verdict
LCH 10.05 PASS

11b MCH 10.04 PASS
HCH 10.04 PASS

LCH 15.46 PASS

11g MCH 15.32 PASS
HCH 15.32 PASS

LCH 15.94 PASS

11nHT20 MCH 15.94 PASS
HCH 15.63 PASS

LCH 35.36 PASS

11nHT40 MCH 35.47 PASS
HCH 35.36 PASS
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9. CONDUCTED SPURIOUS EMISSION
9.1. MEASUREMENT PROCEDURE

1. Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator

2, Set the EUT Work on the top, the middle and the bottom operation frequency individually.
3. Set SPA Trace 1 Max hold, then View.

Note: The EUT was tested according to KDB 558074 for compliance to FCC 47CFR 15.247 requirements.
Owing to satisfy the requirements of the number of measurement points, we set the RBW=1MHz,
VBW >RBW, scan up through 10th harmonic, and consider the tested results as the worst case, if the

tested results conform to the requirement, we can deem that the real tested results(set the
RBW=100KHz, VBW >RBW) are conform to the requirement.

9.2. TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)
The same as described in section 8.2.

9.3. MEASUREMENT EQUIPMENT USED

The same as described in section 6.
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LIMITS AND MEASUREMENT RESULT

Applicable Limits

Measurement Result

Test Data

Criteria

In any 100 KHz Bandwidth Outside the

frequency band in which the spread spectrum
intentional radiator is operating, the radio frequency
power that is produce by the intentional radiator
shall be at least 30 dB below that in 100KHz
bandwidth within the band that contains the highest
level of the desired power.

In addition, radiation emissions which fall in the
restricted bands, as defined in §15.205(a), must also
comply with the radiated emission limits specified
in§15.209(a))

Refer Test Graph

PASS




Test Graph

Report No.: AGC00940190102FEQ7
Page 23 of 50

11B-LCH

11B-LCH

B Fervart s e - vt 58
A

A Fraquency
Avg Type: Log-Pwr
Start Freq 30.000000 iz o Trig: Free Run AvglHold:»1001100
Angn: 30 dB

Ref Offset 1 dB.
Ref 20.00 dBm

StartFreq
30000000 MHz

#VBW 300 kHz

96721 MHz| 58,197 dBm |

B Forvart specam Ay - et
W

Avg Type: Log-P
StartFrog 1000000000 GHz IO g e Lop e
IFGain-Low Anen: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

StartFreq|
1.000000000 GHz|

Staﬂ 1.000 GHz
#VEBW 3.0 MHz

11B-LCH

11B-MCH

[BE Kok Specirum hryzer - Swept 4
[

” -Pwr
Start Fred 10.000000000 GHz ¥ Trig: Free Run AvanId s iodg
tten:

Ref Offset 1 dB.
Ref 20.00 dBm

StartFreq
10.000000000 GHz|

Slaﬂ 10.000 GHz
#VBW 3.0 MHz

[B ceyighs Spectrum Anshyzes - Swepe S
{3
Frequency
. Log-Pwr
SO EITL — o Trig: Free Run Avan\d 100100
IFGain-Low Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

StartFreq|
‘30.000000 MHz |

11B-MCH

11B-MCH

B ¥eysight Spectrum Anshyzes - Swept SA
R

3 E Freguency
1z Log-Pwr

SirtEren LITInIOR NU ¥ Trig: Free Run Avg Hold:>100/100

Aren: 30 dB.

- 7 Auto Tune|

Ref Offset 1 dB Mkr2 4;2 74

Ref 20.00 dBm 0

1

StartFreq
1.000000000 GHz|

Slarl 1.000 GHz
#VBW 3.0 MHz

FU

II zm?cnz 8481 dBm, __

B eysight Spectrum Anslyze - Swept 54
3

3 - Peak Search
Avg Type: Log-Pwr

Marker 1 24.782488124456 m W g Free run AHm’ﬂgg“mf

IFGain:Low Anten: 30 dB

Ref Offset 1 dB Mkr1 24 TE" 5
Ref 20.00 dBm s

Start 10.000 GHz Stop 25.000 GHz
#VBW 3.0 MHz sweep 38.66 ms (20000 pts)|




Report No.: AGC00940190102FEQ7
Page 24 of 50

11B-HCH

11B-HCH

[ Keyight Spectrum Anslyzes - Swept SA
i
A Fraquency
Avg Type: Log-Pwr
Start Freq 30.000000 iz Trig: Free Run AvglHold:»1001100

PNO: Fast (o)
IFGain-Low Atten: 30 dB

a Mir1 772.48 MHZ
Ref Offset 1 dB.
Ref 20.00 dBm 7.858 dBm|

StartFreq
30000000 MHz

#VBW 300 kHz

FUNCTION

=
T —oman———
=B
| 1|
==
| 1 1
==

SComuamswns g

e

[ eyt Spestrum Arnahze - Sept A
T T
Avg Type: Log-P
StartFreq 1000000000 GHz NS e Lo e
IFGain-Low *__ Auen: 30 dB
MKr2 4.924 2 GHZ
-45.536 dBm

Ref Offset 1 dB
Ref 20.00 dBm

StartFreq|
1.000000000 GHz|

Start 1.000 GHz
#VEBW 3.0 MHz

SComammn el

11B-HCH

11G-LCH

B 5 esight Spectrum Anlyzes - Swept 54
3
Log-Pwr

Start Freq 10.000000000 Gz i m.mmu Tk
: 30 4B

Ref Offset 1 dB.
Ref 20.00 dBm

StartFreq
10000000000 GHz

Sliﬂ 10.000 GHz
#VBW 3.0 MHz

[ Keyight Spectrum Anslyzes - Swept SA
i
Fraquency
P
Start Freq 30.000000 iz — Trig: Free Run Avl\HuId il

30 dB

Ref Offset 1 dB.
Ref 20.00 dBm

StartFreq
30000000 MHz

#VBW 300 kHz

99146 MHz| 59,266 dBm |

11G-LCH

11G-LCH

B Kepiah Spectrum ke - Swept 54
&
: 3 Frequency
z Avg Type: Log-Pwr
S2n Peeg LI pm. Fast g Trig: Free Run Avg|Hold:>100100
IFGain-Low __Atten: 30 dB
[—— Mkr2 7.233 3 GHZ Amele
Ref 20.00 dBm -46.122 dBm|
1

Start 1.000 GHz
‘Res BW 1.0 MHz #VBW 3.0 MHz

[BR e Specirum Amahyzes - Saeps
{3 .
Avg Type: Log-Pwr
SlartFred 20000000000 CHz o Trig: Free Run AvglHold:> 100100
IFGain-Low _ Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Start 10.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz




Report No.: AGC00940190102FEQ7

Page 25 of 50

11G-MCH

11G-MCH

B Keriart S Ay - vt 58
A

Marker 1 901.588579429 MHz
Pt

' Trig: Free Run
: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

VU Typa: Log-Pwe Peak Search

Avl\HuId >1001100

Next Pk Right|

B Foriatt specam Ay - et S
W

g Type: Log-Pwr

Marker 1 2.435571778589 Hz Avl\Hn\d > 100100

ot Fest g Trig: Free Run
IFGain-Low Anen: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Staﬂ 1.000 GHz
#VEBW 3.0 MHz

24356 GHz | 9.334 dBm,_

Next Pk Right|

Stop 10.000 GHz|

11G-MCH

11G-HCH

BN Koot Spectrum Ay - Swept S
3

Marker 1 24.267213360668 GHz .
O: Tast La Trig: FreeRun
IFGain-Low Atten: 30 dB

Offset 1 dB
RH 20.00 dBm

g Type: Log-Pwr
AvglHold:>1001100

JBN crioht Specum Anayzes - Smept 54
W

Type: Log-Pwr

Marker 1 942.039601980 MHz M 1 Fresun A::\He\u.noa.m

PNO: Fas
IFGain-Low Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

#VBW 300 kHz

Peak Search

NextPeak|

Next Pk Right|

11G-HCH

11G-HCH

B ¥eysight Spectrum Anshyzes - Swept SA
R

Marker 1 2.463923196160 GHz
R Tt T Trig: FreeRun
: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm
1

Slarl 1.000 GHz
#VBW 3.0 MHz

ATy Peak Search

AvglHold:>1001100

Mkr1 2.463 ‘3
9.7

Next Pk Right|

Stop 10.000 GHz|
sweep 16.00 ms (20000 pts]

B eysight Spectrum Anslyze - Swept 54
3

oy TYpe: LogPw
Marker 1 24.207214850743 GHz____ JSIUN g e Log e
IFGain:Low Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

#VBW 3.0 MHz

Next Pk Right|




Report No.: AGC00940190102FEQ7
Page 26 of 50

11nHT20-LCH

11nHT20-LCH

R Ferso pecium A - Swest 54
i

' Trig: Free Run

V0 Typa: Log-Pwe Peak Search

Avl\HuId >1001100

0 dB

Ref Offset 1 dB
Ref 20.00 dBm

Mkr1 431.45 MHZ
-59.359 dBm|

B Koo soechur A - w58
s

Marker 1 2.413870698535 GHz
P!

O: Fast Ly
IFGain-Low

Ref Offset 1 dB
Ref 20.00 dBm

VY LogPwr Peak Search
" Trig: Free Run m.n—mm >1001100

0 dB
Mkr1 2.414 0 GHZ
476 dBm

Next Pk Right|

Stop 1.0000 GHz
Sweep 93.33 ms (20000 pts

Staﬂ 1.000 GHz
#VEBW 3.0 MHz

24140 GHz | 7.476 dBm,_

Next Pk Right|

Stop 10.000 GHz|

11nHT20-LCH

11nHT20-MCH

B Ccrioht Spectum Amaes - Swept S o
«

e Avg Type: Log-Pwr
Marker 1 24.765238261913 m B g freenun AJ’:HDM_““&‘M
IFGain-Low Atten: 30 dB

Offset 1 dB
RH 20.00 dBm

Next Pk Right]

Slaﬂ 10.000 GHz ‘Stop 25.000 GHz

sweep 38,66 ms (20000 pts; MKkr—CF

Mkr—RefLvl

#VBW 3.0 MHz

B Ko Specium hiyeer - St 5.
&

Marker 1 817.485374269 MHz Avg Type: Log-Pwr

Trig: Free Run Avg|Hold:>1001100

PNO: Fast Ly
IFGain-Low

Ref Offset 1 dB
Ref 20.00 dBm

Peak Search

Mkr1 817.49 MHZ|

11nHT20-MCH

11nHT20-MCH

B Kimpnight Spectrum Aneiyze: - Swest 54
[

Z Log-Pwi
Marker 1 2.438721936097 H. i A‘m”uld A
: 30 4B

Ref Offset 1 dB. Mkr1 2

Ref 20.00 dBm
1

Next Pk Right|

Slarl 1.000 GHz

Stop 10.000 GHz|
sweep 16.00 ms (20000 pts]

#VBW 3.0 MHz

B Xepsight Soectrum Anbzes - Swet 54
13

LogPw
Marker | 24.306905343267 Gz ____ JSION A ype Logur

IFGain:Low Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

#VBW 3.0 MHz

Peak Search

Next Pk Right|




Report No.: AGC00940190102FEQ7
Page 27 of 50

11nHT20-HCH

11nHT20-HCH

R Ferso pecium A - Swest 54
i

Marker 1 846.829341467 MHz
Pt

' Trig: Free Run

Ref Offset 1 dB
Ref 20.00 dBm

V0 Typa: Log-Pwe Peak Search

Avl\HuId >1001100

Next Pk Right|

B Koo soechur A - w58
s

- Peak Search
g Type: Log-P
Rarkar 1 2I83T3 EIEOGHE W T1ig: Free Run oot 1A
IFGain-Low Anen: 30 dB
orfse Mkr1 2.463 5 GHZ]
Ret 20,00 dBm 9.536 dBm

Next Pk Right|

Staﬂ 1.000 GHz Stop 10.000 GHz|

#VEBW 3.0 MHz

24635 GHz | 9,636 dBm,_

11nHT20-HCH

11nHT40-LCH

gL ————ry
&
Marker 1 24.334716735837 GHz )
PHO: Tast (g Trig: FreeRun
IFGain-Low _Atten: 30 dB

Offset 1 dB
RH 20.00 dBm

Slaﬂ 10.000 GHz
#VBW 3.0 MHz

o est Pask Search

g
AvglHold:>1001100

kr1 ‘74 334 7 GHz|
dBm

Next Pk Right]

Stop 25.000 GHz
sweep 38,66 ms (20000 pts; MKkr—CF

Mkr—RefLvl

B Ko Specium hiyeer - St 5. =
3

wg Type: Log-Pwr
‘PNO: Fast ta Trig: Free Run AvglHold:> 1001100
IFGain-Low Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Next Pk Right|

Stop 1.0000 GHz|
#VBW 300 kHz

11nHT40-LCH

11nHT40-LCH

B Kimpnight Spectrum Aneiyze: - Swest 54
[

Marker 1 2.42567 1283564 GHz
R Tt T Trig: FreeRun
: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Slarl 1.000 GHz
#VBW 3.0 MHz

o L Peak Search

Avl\HuId >1001100

Next Pk Right|

Stop 10.000 GHz|
Sweep 16.00 ms (20000 pts]

B Xepsight Soectrum Anbzes - Swet 54
13

Peak Search
Log-Pwr

Marker 1 23.616180808041 m ) mmuum i

IFGain:Low Anen: 30 dB

Ref Offset 1 dB Mkr1 2
Ref 20.00 dBm

Next Pk Right|

Slarl 10.000 GHz Stop 25.000 GHz|

#VBW 3.0 MHz Sweep 38.66 ms (20000 pts)




Report No.: AGC00940190102FEQ7

Page 28 of 50

11nHT40-MCH

11nHT40-MCH

R Ferso pecium A - Swest 54
i

= Peak Search
4 g Type: Log-P
Marker 1 902.801140057 Mz . freerun A“‘H;{:"";ﬂi‘m‘;f

0 dB

Ref Offset 1 dB
Ref 20.00 dBm

Next Pk Right|

‘Stop 1.0000 GHz

#VBW 300 kHz Sweep 93.33 ms (20000 pts]

B Koo soechur A - w58
s

Marker 1 2.439171958598 GHz
P!

O: Fast Ly
IFGain-Low

Ref Offset 1 dB
Ref 20.00 dBm

Staﬂ 1.000 GHz

VY LogPwr Peak Search

N Trig: Free Run m.n—mm >1001100

0 dB
MKr1 2.439 2 GHZ
4.002 dBm)

Next Pk Right|

Stop 10.000 GHz|

#VEBW 3.0 MHz

11nHT40-MCH

11nHT40-HCH

B Ccrioht Spectum Amaes - Swept S o
«

= e Tag Peak Search
: X Avg Type: Log-Pwr

Marker 1 24.314465723286 .,. e Run AvglHold>1 U“

IFGain-Low Atten: 30 dB

kr124.314 5 GHz

Offset 1
o oa -37.200 dBm

RH 20.00 dBm

Next Pk Right]

Slaﬂ 10.000 GHz ‘Stop 25.000 GHz

sweep 38,66 ms (20000 pts; MKkr—CF

Mkr—RefLvl

#VBW 3.0 MHz

B Ko Specium hiyeer - St 5.
&

Marker 1 820.929046452 MHz

NO: Fast Ly)

T
IFGain-Low

Ref Offset 1 dB
Ref 20.00 dBm

Typs: Log-Pwr e

g
Trig: Free Run Avg|Hold:>1001100

Mkr1 820.93 MHZ| NextPeak

11nHT40-HCH

11nHT40-HCH

B Kimpnight Spectrum Aneiyze: - Swest 54
[

Peak Search
z Log-Pwi
Marker 1 2.456722836142 H. - A‘m”uld Tand

30 dB
Ref Offset 1 dB
Ref 20.00 dBm

Next Pk Right|

Slarl 1.000 GHz

Stop 10.000 GHz|
Sweep 16.00 ms (20000 pts]

#VBW 3.0 MHz

iy

;
Marker 1 24.350467523376 GHz
[t

Ref Offset 1 dB
Ref 20.00 dBm

Slarl 10.000 GHz

#VBW 3.0 MHz

Fast p)

e Paak Search
Trig: Free Run m.wum >100100

30dB

Next Pk Right|

Stop 25.000 GHz
Sweep 38.66 ms (20000 pts)




Report No.: AGC00940190102FEQ7
Page 29 of 50

10. MAXIMUM CONDUCTED OUTPUT POWER SPECTRAL DENSITY

10.1 MEASUREMENT PROCEDURE
(). Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator
(2). Set the EUT Work on the top, the middle and the bottom operation frequency individually.
(3). Set SPA Trace 1 Max hold, then View.

Note: The method of AVGPSD-1 in the ANSI C63.10 (2013) item 11.10 was used in this testing.

10.2 TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)
Refer To Section 8.2.

10.3 MEASUREMENT EQUIPMENT USED
Refer To Section 6.
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10.4 LIMITS AND MEASUREMENT RESULT

Mode Channel PSD [dBm/20kHz] Limit[dBm/3kHz] Verdict
LCH 0.084 8 PASS

11b MCH 0.050 8 PASS
HCH -0.014 8 PASS

LCH -4.995 8 PASS

11g MCH -4.196 8 PASS
HCH -4.084 8 PASS

LCH -4.840 8 PASS

11nHT20 MCH -3.588 8 PASS
HCH -3.643 8 PASS

LCH -9.658 8 PASS

11NHT40 MCH -9.223 8 PASS
HCH -8.899 8 PASS




